



CERTIFICATE NUMBER NS AA896

# A. Noble & Son Limited

ABN 18 007 513 395

16 Fariola Street,

Silverwater, New South Wales 2128

P.O. BOX 6244, SILVERWATER N.S.W. 2128

PHONE: (02) 9748 1166 FAX: (02) 9647 2958 WEBSITE: www.nobles.com.au

## CERTIFICATE OF TENSILE TEST AND EXAMINATION

QUANTITY	DISTINGUISHING MARKS	DESCRIPTION	MINIMUM LOAD APPLIED	WORK LOAD LIMIT
2	NSAA896 1-2  07/15	<p>Customers Own Goods</p> <p><b>DESTRUCTION TEST SNATCH STRAP</b></p> <p>Brand: Road Safe Part No: SB602 Batch Number: 79114</p> <p>Breaking Strength: 8000kg Length: 9m Width: 75mm</p> <p>Ply: Single Eye Measurement: 250mm Condition: Dry</p> <p>Item Broke At: 1) 100.5 kN 2) 101 kN</p> <p>Location of Break: 1) At The Stitching Area 2) At The Stitching Area</p> <p><i>f.w 6.8.15</i></p> <p><del>"Where A Noble &amp; Son Ltd carry out proof tests on goods which are not their manufacture they are not responsible for the final integrity of the product if a proof test and careful visual inspection by a competent person does not identify any short comings in design or manufacture."</del></p> <p>The goods covered by this Certificate have been examined and tested in accordance with the specific requirements.</p>		
DATE OF TEST: 30/07/15		<p>A LOAD OF <i>f.w 6.8.15</i> WAS APPLIED WHICH REPRESENTS THE W.L.L.</p> <p>AFTER REMOVAL OF THE LOAD, EACH ITEM WAS EXAMINED BY A COMPETENT OFFICER AND FOUND TO BE FREE FROM PERMANENT SET, FLAW OR OTHER VISUAL DEFECT AND COMPLIES WITH THE REQUIREMENTS OF THIS TEST.</p>		
TEST SPECIFICATION: WT029				
OUR REFERENCE: S093342				
CUSTOMERS ORDER No.: 6157403				

TO ROADSAFE AUTOMOTIVE PRODUCTS PTY LTD

MACBETH STREET  
BRAESIDE  
VIC 3195



NATA Accredited Laboratory  
Number: 1594

This document is issued in accordance with NATA's accreditation requirements.  
Accredited for compliance with ISO/IEC 17025.

Approved Signatory

F. WONG

Date: 6/8/15



CERTIFICATE NUMBER NS AA897

# A. Noble & Son Limited

ABN 18 007 513 395

16 Fariola Street,

Silverwater, New South Wales 2128

P.O. BOX 6244, SILVERWATER N.S.W. 2128

PHONE: (02) 9748 1166 FAX: (02) 9647 2958 WEBSITE: www.nobles.com.au

## CERTIFICATE OF TENSILE TEST AND EXAMINATION

QUANTITY	DISTINGUISHING MARKS	DESCRIPTION	MINIMUM LOAD APPLIED	WORK LOAD LIMIT
1	NSAA897  07/15	<p>Customers Own Goods</p> <p><b>DESTRUCTION TEST SNATCH STRAP</b></p> <p>Brand: Road Safe Part No: SB602 Batch Number: 79837</p> <p>Breaking Strength: 8000kg Length: 9m Width: 75mm</p> <p>Ply: Single Eye Measurement: 250mm Condition: Wet</p> <p>Item Broke At: 92 kN</p> <p>Location of Break: 1.4m From Eye</p> <p style="text-align: center;">F.W 6/8/15</p> <p><del>"Where A Noble &amp; Son Ltd carry out proof tests on goods which are not their manufacture they are not responsible for the final integrity of the product if a proof test and careful visual inspection by a competent person does not identify any short comings in design or manufacture."</del></p> <p>The goods covered by this Certificate have been examined and tested in accordance with the specific requirements.</p>		
DATE OF TEST: 30/07/15		<p>A LOAD OF <u>F.W 6/8/15</u> WAS APPLIED WHICH REPRESENTS THE W.L.L.</p> <p>AFTER REMOVAL OF THE LOAD, EACH ITEM WAS EXAMINED BY A COMPETENT OFFICER AND FOUND TO BE FREE FROM PERMANENT SET, FLAW OR OTHER VISUAL DEFECT AND COMPLIES WITH THE REQUIREMENTS OF THIS TEST.</p>		
TEST SPECIFICATION: WT029				
OUR REFERENCE: S093342				
CUSTOMERS ORDER No.: 6157403				

TO ROADS SAFE AUTOMOTIVE PRODUCTS PTY LTD

MACBETH STREET  
BRAESIDE  
VIC 3195



NATA Accredited Laboratory  
Number: 1594

This document is issued in accordance with NATA's accreditation requirements.  
Accredited for compliance with ISO/IEC 17025.

Approved Signatory

F. WONG